* water

Article

Roadmapping the Transition to Water Resource Recovery
Facilities: The Two Demonstration Case Studies of Corleone
and Marineo (Italy)

Giorgio Mannina "*, Luigi Badalucco 2
2

Vito Armando Laudicina

check for
updates

Citation: Mannina, G.; Badalucco, L.;
Barbara, L.; Cosenza, A.; Di Trapani,
D.; Laudicina, V.A.; Muscarella, S.M.;
Presti, D. Roadmapping the Transition
to Water Resource Recovery Facilities:
The Two Demonstration Case Studies
of Corleone and Marineo (Italy). Water
2022, 14,156. https://doi.org/
10.3390/w14020156

Academic Editor: Marisa Almeida

Received: 2 December 2021
Accepted: 31 December 2021
Published: 7 January 2022

Publisher’s Note: MDPI stays neutral
[...]
recovery systems and importance of plant optimization to reduce the plant carbon footprint.
The activities presented here are part of the H2020 European Project “Achieving wider
uptake of water-smart solutions—Wider-Uptake” [1].

2. Sicilian Case Studies
The WWTPs of Corleone and Marineo

The Corleone WWTP was designed for a daily flow rate of 3700 m3 day~! corre-
sponding to 12,000 inhabitant equivalents. The Corleone WWTP is a typical conventional
activated sludge (CAS) process with a pretreatment stage (sieving and degritting) followed
by two aerobic biological reactors with surface aeration and three final clarifiers. In detail,
each aerobic reactor is characterized by a square shaped horizontal section with a length of
11 m and a water level of 3.2 m, corresponding to a net mixed liquor volume close to 390 m3.
The WWTP has three identical final clarifiers, each characterized by a 12-m diameter and
height of 1.75 m corresponding to a volume close to 200 m®. After the final settling, there is
a disinfection unit with sodium hypochlorite before the final effluent discharge, currently
into a nearby river. The WWTP also incorporates membrane modules for the final effluent
filtration and a distribution network for water reuse (irrigation) in local agriculture and
green urban areas (i.e., green gardens). The sludge line consists of two aerobic digesters,
each with a volume close to 165 m3, and eight drying beds, with a horizontal surface equal
to 40 m?. In Figure 1a, a panoramic view of the Corleone WWTP is reported.



Water 2022, 14, 156

30f19

f ’ -
{ - / I ) p N ) ..‘ .
o B\ < :, 4 .
4 Aerobic £, N
digesters < DA : Py Activated sludge
| ) y reactors
UF membranes for water ‘
reuse

Final clarifiers

(b)

- o Biofilters and UV

= Activated sludge, final
clarifier and aerobic

Google

Figure 1. Panoramic view of the Corleone (a) and Marineo (b) WWTPs (source https://earth.google.
com/web/ accessed on 20 July 2020).

The Marineo WWTP was designed for a daily flow rate of 2160 m>® day~! corre-
sponding to 7000 inhabitant equivalents. After a pretreatment stage (screening, degritting,
primary clarification and equalization), the plant is characterized by a CAS layout (with
two identical combined basins) followed by a surface filtration unit and UV disinfection.
Each combined basin incorporates an activated sludge reactor with net volume of 300 m3, a
secondary clarifier characterized by a volume of 200 m? and a horizontal surface of 540 m?,
one aerobic digester with a volume of 250 m®. An irrigation network has been scheduled
but not realized so far; therefore, at present, the WWTP effluent is discharged into a nearby
river. Figure 1b shows a panoramic view of the Marineo WWTP.

In Table 1, the influent and effluent values for the main parameters (average values)
for both plants are shown.


https://earth.google.com/web/
https://earth.google.com/web/

Water 2022, 14, 156

40f19

Table 1. Inlet and outlet average values of the main quality parameters for the Corleone and
Marineo WWTPs.

WWTP Corleone Marineo
Units Influent Effluent Influent Effluent

TSS (mg L) 122.54 15.18 283 32.8
BODs (mg L) 144.17 19.43 278 19.38
COD (mgL~1) 239.76 33.31 565.5 425

TP (mg L) 3.58 na. 12.73 n.a.
NH,* (mg L1 20.38 11.54 24.3 3.1
NO, ™~ (mg L) na. 0.26 na. 1.03
NO;~ (mg L1 n.a. 2.29 na. 17.99

3. The Role of Wider-Uptake Project
3.1. Corleone

In the context of Wider-Uptake Project, the Corleone WWTP is devoted to water and
sludge reuse in agriculture, the minimization of sludge production and, overall, plant
optimization in terms of energy consumption and GHG emissions.

The current main wastewater treatment line is being upgraded with an anaerobic
sludge reactor inserted in the activated sludge recycling line according to the oxic—settling—
anoxic/anaerobic (OSA) process configuration (Figure 2). Indeed, the CAS-OSA system
is a technologically simple and economically sustainable solution designed to reduce the
production of waste activated sludge compared to the CAS system [18].

>
)

Pre-treatments BN Intermittent} ~ OSA Final clarifiers Disinfection
Aeration Reactor

Aerobic
digester

Figure 2. CAS-OSA full-scale plant configuration.

In the CAS-OSA configuration, an anaerobic/anoxic environment reactor is inserted
before the recycled sludge (coming from the settler) reaches the aerobic reactor. The
anoxic/anaerobic conditions will promote a stress condition in the biomass that will cause
a metabolic split between anabolism and catabolism, which should slow down the biomass
production and bacterial growth [18]. Indeed, under the metabolic uncoupling conditions,
since part of the energy is consumed for microorganism maintenance, their growth is
inhibited, thus leading to a reduction in sludge production [19,20].

Moreover, a new aeration system for the activated sludge reactors has been designed
and realized. Specifically, the old surface turbine aerators of the activated sludge reactors
have been replaced with a diffused aeration system. Traditional design criteria have been
adopted for the calculations [2]. For each of the existing activated sludge reactors, the
amount of the required air flow (492 m3/h) and the blower power (8000 W) have been
assessed. With this regard, 100 fine-bubble diffusers (nominal pore size, d < 3-mm bubbles)



Water 2022, 14, 156

50f19

have been installed at the bottom of each activated sludge reactor. The adoption of the new
aeration system by blowers will allow applying SMART control solutions (e.g., by means
of a proportional-integral-derivative PID) for reducing the plant energy demand.

In addition to the implementation of the OSA process in the plant, an intermittent
aeration process will be implemented in order to make possible the denitrification process
and, consequently, improve the quality of the effluent.

Furthermore, in view of optimizing the WWTP in terms of process efficiency and
energy consumption, the sludge recycling pumps (from the settlers to the activated sludge
reactors) have been replaced with new pumps able to be automatically controlled.

The ultrafiltration system has never started. Therefore, within the Wider-Uptake
Project, the membrane maintenance is going to be performed in view of operating the
ultrafiltration system to produce water to be reused for the irrigation of Corleone’s munici-
pal gardens.

Notwithstanding the reduction of sludge production by the implementation of the OSA
system, a slight amount of excess sludge will be inevitably produced. In a circular economy
point of view, the sludge will be subjected to composting and, thus, transformed into
agricultural soil conditioner. In this regard, the sludge composting activities will be carried
out in aerated piles of sludge mixed with bulking agents under different configurations
characterized by different operational conditions and composition in order to achieve the
best compost quality. The produced compost will be applied to soil and on potted plants as
a soil conditioner, and the role/effect on plant growth will be assessed. The interactions of
soil-water—plants will be studied both for sludge reuse and water reuse. In particular, the
effect of sludge and water reuse on the plant growth quality will be tested.

3.2. Marineo WIWTP

In the context of the Wider-Uptake Project, the Marineo WWTP is devoted to demon-
strating the material recovery from wastewater treatment. Moreover, the plant optimization
in terms of energy consumption and GHG emissions will be undertaken.

Within the Wider-Uptake Project, two process lines have been set up as deviation lines
from the main wastewater treatment scheme: final filters (columns) filled with biochar and
zeolites for nutrient (N and P) recovery (Figure 3c) and a pilot plant for polyhydroxyalka-
noate (PHA) production (Figure 3d). The goal is twofold: on the one hand, the enhancement
of nutrients recovery by using two different adsorption materials (e.g., biochar and zeolites),
while, on the other hand, different plant operational conditions will be investigated in
order to maximize the PHA accumulation within the biomass and minimize the energy
consumption and GHG emissions (both direct and indirect).

Figure 3. Modified orthophoto of the combined basin under study (a), particularly of the Wider-
Uptake Shed (b), and the deviation lines for nutrient adsorption (¢) and PHA production (d).

In particular, the deviation line for PHA recovery (Figure 4) is characterized by a
fermenter unit for volatile fatty acid (VFA) production (namely, F-SBR), an ultrafiltration
membrane for VFA-rich fermentation liquid separation, a sequencing batch reactor for



Water 2022, 14, 156 6 of 19

the growth of the PHA-accumulating organism (namely, S-SBR) and a sequencing batch
reactor for the accumulation of PHA (namely, A-SBR). The deviation line can treat around
40 L/day of the waste-activated sludge produced by the full-scale treatment line.

Treated

Wastewater

Selected
biomass

—

O

Sewage
sludge

5O 4
PHA rich
d) A-SBR j biomass

VFA-rich fermentation liquid

a) F-SBR b) Membrane c) 5-SBR

Figure 4. PHA pilot plant configuration. (a) Sequencing batch fermentation reactor (F-SBR), (b) Ultra-
filtration membrane, (c) selection sequencing batch reactor (5-SBR) and (d) accumulation sequencing
batch reactor (A-SBR).

This pilot plant is aimed at enhancing the state-of-the-art PHA production from urban
wastewater with the use of high SRT waste activate sludge (WAS) as the substrate for VFA
production [21,22]. Indeed, WAS produced from high SRT processes are not considered as
good feedstock for PHA production processes, due to its fermentation toughness. Due to
their low biodegradability, low VFA yields are obtained compared to primary sludge or
low SRT WAS that have a better acidogenic potential [23,24].

The pilot scale plant for N and P recovery consists of adsorption columns (Figure 5).
Specifically, two columns filled with adsorbent materials (biochar and clinoptilolite) have
been set up and will be fed in the downward mode with treated wastewaters. Clinoptilolite
is a specific type of zeolite, the most commonly adopted. The flow rate will be 0.36 m3 d 1.
The zeolite column is equipped with a backwash system with an upward flow in order
to keep clean the adsorbent material and with different sampling points to evaluate the
nutrient’s adsorption kinetics. Zeolite and biochar inside the columns will be used to
adsorb N and P, respectively. In order to allow the reuse of the zeolites for multiple cycles,
after the adsorption cycle, zeolites will be regenerated by 1-M NaCl solution washing
to desorb the recovered NH;*. When exhausted, zeolites will be applied to the soil as
a conditioner. On the other hand, the biochar column is not provided with a backwash
system, because P is mainly irreversibly retained. When the biochar is exhausted, it will be
directly applied to soil as both the CO, sink and slow-release fertilizer [25].

Washing stream

e

Backwashing tank

Treated WW

-
Y .
oS |

Feeding pump Backwashing pump
" Effluent

Figure 5. Nutrient recovery plant operating scheme.



Water 2022, 14, 156

4. Materials and Methods
4.1. Historical Data Analysis and Monitoring Campaign

After a preliminary analysis of the WWTP historical monitoring data (period: 2015-2020),
an ad hoc monitoring campaign was designed and carried out. Indeed, for both WWTPs,
three plant sections were monitored: (1) inlet wastewater fed to the activated sludge reactor,
(2) treated water effluent from the disinfection tank and (3) MLSS inside the activated

sludge reactor.

In Figures 6 and 7, the sampling section locations are reported for the Marineo and

Corleone WWTPs, respectively.

2 ’ Equalization
- tank
Screening Degritter
Degrasser 1

QOUT

Filter Bio-filter

To disposal

Drying
Sampling section BR= Biological reactor AD= Aerobic digester
Q;, = influent flow Qqyr = effluent flow Qg= recirculation flow SP= Sludge pit
Q= sludge water Q= waste activated sludge Digested sludge

Figure 6. Schematic representation of the Marineo WWTP.

Degritter
OX reactors
I 1 QIN
kY o ‘
Pumping
<+ - ¢ ofo|? Screening
o © © ©
o °
. Drying beds T T &
1 1 |
1 M U
- | [ — -
| |
! G ! Lo,
| 1 1 Disinfection
1 =-=-===== distributor -
To disposal |« Aerobic : L ': J-: ----- g
| . ¢ e g em et mm
Todisposal] digester I ! I ; 7 Qour
- yy {_Clarifiers y Clarifiers
Drying beds I .
: . — - 1
1 " Settled
< e
Qour 7 L, _: I . _|distributorje - =

Sampling section  Q,, = Influent flow Qqr = Effluent flow Q= Sludge water  Qz= Recirculation flow

Wastewater —.....coooees Effluent = = = = Mixed liquor - . — . — Settled sludge

Figure 7. Schematic representation of the Corleone WWTP.



Water 2022, 14, 156

8 of 19

For Sections 1 and 3, automatic samplers were adopted and set considering the
hydraulic retention time (HRT) inside the activated sludge system (namely, 11 h for Marineo
and 10 h for Corleone).

Concerning the samples for Section 3, the samples were withdrawn manually.

Table 2 summarizes the parameter analyzed for each section.

Table 2. List of parameters analyzed in each sampling section for both WWTPs.

Sampling Sections

Parameter 2

BODs
CODror

Nrot
NH,*
NO;~
NO,~

Pror
PO43~
SST
SSV
DSVI/SVI

Clarifier performance

HKIX|IX|X|I XXX XXX
HKIX|IX| XXX X | X | XX @

XX | X | X

4.2. Clarifier Performance Verification

The secondary clarifiers verification was performed by using the State Point Analysis
(SPA) method [26]. The method is based on the solids mass balance around the clarifier
under the following conditions: (i) steady-state conditions, (ii) only one vertical dimension
is considered, (iii) sludge compression is neglected and (iv) effluent solids are neglected.

According to the SPA method, the clarifier operating conditions can be evaluated by
means of:

v" hydraulic capacity evaluation (detention time, surface overflow rate (SOR) and weir
overflow rate (WOR)) and
v' solids loading capacity or solids loading rate (SLR).

The SPA method allows to graphically evaluate the settler “state point” in a graph
where the underflow rate line (UR), SOR line and settling flux curve are depicted. The “state
point” represents the cross-point between the UR and SOR lines. Under stable operation
conditions, the “state point” must be located well below the settling flux curve.

The following steps were followed:

v/ acquire the clarifier data (number of clarifiers in operation, clarifier surface, mixed
liquor suspended solid-MLSS concentration, influent flow rate and return activated
sludge-RAS flow rate);

V" build the sludge settling curve representing how the sludge settling velocity varies
with the MLSS concentration [27];

v build the settling flux curve and

v' draw the settling flux curve, SOR and UR line in a graph and identify the state point.

The sludge settling curve was built by performing 30-min batch settling tests under
different TSS concentrations and using a 1-L graduated glass cylinder. During the batch
settling tests, the position of the suspension-liquid interface was measured at different time
intervals. Therefore, the evolution of the sludge blanket height over time during the batch
settling test was calculated [27]. For each batch test, the slope of the initial linear tendency
was the settling velocity (V;) related to the reference TSS concentration (C;). Consequently,



Water 2022, 14, 156

90f19

by performing the test for different TSS concentrations, the curve settling velocity /TSS
concentration can be drawn. The experimental settling velocity can be described according
to Equation (1).

Vi = Vg x e *xCi (1)

where V and k are the empirical parameters.

Moreover, by using the 30-min sludge volume, the Sludge Volume Index (SVI) or
Diluted Sludge Volume Index (DSVI) can be evaluated according to Equation (2) and
Equation (3), respectively.

mL SSV3p x (1000 mg/g)
SVI| — | = 2
< gSS) X-Vr @
where
55V3p = 30-min settle sludge volume (mL),
X = mixed liquor suspended solids concentration (mg/L) and
V1 = volume of the settle column.